Page

Volume 1:
Main Report

Gauff
3:Ielingenieure

ON BEHALF OF
NYERI MUNICIPAL COUNCIL

Kf w Kreditanstait
fiir Wiederaufbau
(KfW ASSISTED )

SITUATION
ASSESSMENT
REPORT

FRANKFURT AM m, GERMANY
AND
NAIROBI, KENYA

DRAFT

MINISTRY OF LOCAL GOVERNMENT

NYERI WATER SUPPLY
FEASIBILITY STUDY

JULY 1995



NYERI WATER SUPPLY FEASIBILITY STUDY - KW FUNDED Preface Page 1
ASSESSMENT OF SITUATION Summary

Page, - SUMMARY
1 Scope of Study

This feasibility study is in three distinct stages, and this report covers the initial

i assessment stage of the existing situation (Inception Report). Aspects reported
include - the existing water and sanitation facilities in Nyeri Municipality; present
water production, demand and consumption; costs of production; billing and revenue
[...]
of August 1995.

Gazette Notice No. 2940 then gave the terms of reference which are as follows:

a) to enquire into the future structure, powers, legal framework, functions,
financing and staffing of local authorities at all levels country wide;

NYRIDOC July 17, 1096 332 PM




NYERI WATER SUPPLY FEASIBILITY STUDY - KW FUNDED Chapter 3 - 25
ASSESSMENT OF SITUATION Kenya & the Water Sector
Page b) look into the elevation of Mombasa, Kisumu, Nakuru, and Eldoret to city
g status;
c) consider the division of Nairobi City Council and the above cities into
boroughs;
d) to recommend a system that will significantly increase active local community

participation in the designing and implementation of development plans;
e) examine local authority licences and regulations that inhibit development;

f) look into unacceptable practices such as nepotism, misallocation of plots and
deliberate disregard of planning regulations;

Q) to enquire generally or in particular into any other matter pertaining to the
foregoing.

This notice also added a rider to the required reporting period, making it 3 months "or such
further period as may be determined".

: The aspects of the terms of reference which have attracted the most public attention are (b)
and (c), whereas quite clearly the most significant are the aspects under paragraph (a). The
"Omamo Commission" has the potential of leading to far reaching improvements in the local
government system if these critical issues are given sufficient consideration, and if the
resulting recommendations are then implemented.

At present (July, 1995) the Commission is visiting various local authorities and receiving
their views on the matters under consideration.

NYR3.00C July 17, 1996 332 PM




Page

NYERI WATER SUPPLY FEASIBILITY STUDY - KIW FUNDED Chapter 4 - 1

ASSESSMENT OF SITUATION Raw Water Sources
4, RAW WATER SOURCES
4.1 In i

Groundwater has not been considered as a suitable Municipal water source, given the level
of water demand for a such a water supply and the very limited groundwater potential
indicated by the National Master Water Plan for the area.

In the relevant drainage basin, reference 4A, which includes Nyeri and the surrounding
areas where volcanic bedrock predominates, mean borehole depth was 122 m with mean
rest levels of 53 m. With a mean drawdown of 42 m, initial yield averaged 97 I/mm and
specific capacity 4 /min-m.

This suggests that for current water demand levels within Nyeri town, the order of 100
successful boreholes would be required. This alternative is therefore considered to be

unviable.

Attention has therefore focussed on the river systems currently exploited, namely the Chania
River and the Nairobi River and on the river system between them, that of the Amboni River.
All these rivers are tributaries of the Tana River which flows east and southwards into the

Indian Ocean.

For details of the surface water hydrology of these rivers, reference should be made to
Annex 4. Water quality is dealt with in this chapter, and Annex 6.

4.2, Surface Water Hydrology
4.2.1. Introduction

Three river catchments were considered, namely those of the Chania River, the Amboni
River and the Nairobi River. These are shown on map 4.1. Measurements were made of
flows on all these rivers to help confirm calibration of existing rating sections. It was further
confirmed that the dry weather flow of the Nairobi river at Kiganjo is effectively zero and that
this river without regulation is unsuitable for an urban water source.

The hydrology of the principal river systems were established in terms of expectations of
run-off, rainfall and evaporation.

422, Chania River Catchment

The Chania River catchment has been confirmed as an excellent water source for Nyeri with
the major part of the catchment above the existing intake comprising undisturbed forest and
bamboo. Sediment loads are low to very low, and likely to remain so providing the
catchment cover is not changed.

NYRA4.DOC My 17, 1995 10:54 AM



Page

NYERI WATER SUPPLY FEASIBILITY STUDY - KIW FUNDED Chapter 4 - 2
ASSESSMENT OF SITUATION Raw Water Sources

The catchment area to the lhwa raw water gravity intake is 179 km?2 with an estimated mean
annual run-off of 644 mm, equivalent to an average flow of 3.7 m¥/sec.

Previous estimates of minimum daily flow at Inwa <> of 740 I/sec for a 50 year return period
were based on records for the period 1960-1980. The 1960's were an unusually wet period
and a revised 98% reliable daily flow of 319 I/sec. is now recommended for design purposes.
On a monthly basis, this figure becomes 420 I/sec. At the Nyeri Sewage Works outfall, a
98% reliable daily flow of 319 Us, less abstraction at the Ihwa and chania intakes, has been
estimated.

Should it be found necessary to firm up the daily minimum to a monthly minimum level at
Ihwa, a relatively small live storage in the vicinity of the intake of about 250,000 m3 would be
required. Subject to confirmatory detailed survey, such a storage could probably be
achieved by constructing a concrete weir (small dam) at the Ihwa Intake site itself. The
Council has had the foresight to procure the land that would be inundated.

A 100-year return period maximum daily discharge flood at this site of 39 m3/sec. has been
estimated. The absolute peak from the catchment in its present land use is unlikely to
exceed 50 md/sec.

Storagefyield characteristics of the Chania River have also been briefly considered based on
the data for the period 1982-1994. This suggests that a yield of the order of 1,000 I/sec.
would become possible with a live storage in the vicinity of the intake of about 1,150,000 m3.

It is unlikely that a suitable reservoir site for this could be found at economic cost given the
relatively steep gradient of the river. More suitable sites appear to exist upstream of the
Chania Falls, within the Abedares National Park. Given the lower mean annual runoff of the
order of 400 mm/year in this area it would require appreciably larger storage for similar
levels of direct abstraction to be achieved. However, and in terms of firming up dry weather
flow for abstraction downstream, such a reservoir site could prove to be economically
attractive. Beyond the scope of this present study, it nevertheless needs to be borne in mind
for a post 2010 project.

423 Nairobi River

The Nairobi River is the present source for the Kiganjo Water Supply, however it suffers
from excessive upstream abstraction, and therefore often has close to nil flows during dry
seasons. The river rises below the snow line on Mt. Kenya and has a long narrow
catchment, within which the main vegetation in the significant water yielding higher areas is
rain forest and bamboo. Only about 10% of the catchment is forested however, the
remainder being largely rangeland with some cultivation. Irrigation in these rangelands is
the principal purpose of upstream abstraction.

<1> Gibb & Partners Report, 1980
(Nyeri Water Supply, Preliminary Design Report)

NYRADOC Joy 17, 1995 10:54 AM

fi



Page

NYERI WATER SUPPLY FEASIBILITY STUDY - KfW FUNDED Chapter 4 - 3
ASSESSMENT OF SITUATION Raw Water Sources

There is an abandoned gauge on the Nairobi River (RGS 4AA4), where the river has
underscored the measuring weir. In the circumstance of almost complete depletion of flow
in the dry season by abstraction, much of it unregulated or unauthorised, and therefore of
unknown quantities, no meaningful low flow simulation could be done.

424 Amboni River

The Amboni River at RGS 4ABS in the vicinity of Kiganjo has a catchment area of about 420
km2, with an estimated mean annual run-off of 123 mm, equivalent to an average flow of 1.6
m3sec. A 50 year monthly minimum flow of about 120 I/sec. is estimated, based on data
over the period 1982-1994.

Quantitatively therefore, the Amboni River would be a preferable water source for the
Kiganjo area rather than the Nairobi River. However, the catchment has not more than 10%
forest cover, the balance being predominantly a mixture of rangeland and cultivation.
Qualitatively, it will not be as good a source as the Chania River.

43. Raw Water Quality
431 Amboni River

From the chemical analysis carried out on a sample taken on 12th May, 1995, at the
University of Nairobi Public Health Engineering laboratory, the Amboni river raw water can
generally be classified as soft, acidic water of low natural and moderate turbidity (36 FTU).

The water has a pH of about neutral and natural alkalinity of 28 mg/l as CaCog which with
no adjustments may tend to be corrosive.

The bacteriological analysis showed moderate faecal contamination, with a coliform count of
2200/100 ml and E. Coli count of 320/100 ml.

- \

Going by these results the Amboni waters after subjecting it to conventional treatment
involving coagulation-flocculation, sedimentation, filtration and disinfection is expected to
produce potable water that meets or exceeds the quality specified by WHO (or MOWD).

However it should be noted that if alum or ferric salts are to be used for coagulation, soda
ash or lime feed to boost the natural alkalinity in the water prior to coagulation is necessary.
This in addition to improving the efficiency of the coagulation process mitigate against a low
pH for the final treated water.

4.3.2. Chania Intake

The Chania intake raw water can be described as soft water of low alkalinity (20-36 mg/l as
CaCO0g3), low turbidities and moderate faecal contamination.

NYRADOC July 17, 1996 3:38 PM



Page

NYERI WATER SUPPLY FEASIBILITY STUDY - KIW FUNDED
ASSESSMENT OF SITUATION

Chapter 4 - 4
Raw Water Sources

RIVER CATCHMENT BOUNDARY
MOUNTAINS

KEY

N

e

RILOMETRES

[ w2
R
=

ney

»

RIVER CATCHMENTS

MAP 4.1

EGauﬂ‘
Ingenieure




Page

NYERI WATER SUPPLY FEASIBILITY STUDY - KIW FUNDED Chapter 4 -5
ASSESSMENT OF SITUATION Raw Water Sources

The pH values found to be 7.41 and 7.87 are favourable and would be expected to remain
within acceptable levels even after alum addition. However, soda ash or lime addition would
be necessary so as to overcome the low natural alkalinity and render the water non-
corrosive.

The results from a sample of 7th February, 1995 are of a typical dry spell whilst those of
12th May, 1995 are of a rainy season. It appears that there are no striking quality
differences between the two samples. Higher pH values were obtained during the rainy
season, accompanied by lower alkalinity values. This may not be explicitly explained but
may be an attribute of the characteristic of the catchment area. Faecal pollution as expected
is higher during the rainy season.

It will nevertheless be investigated further during the next stage of this Study, and in
particular the possibility for gravitating raw water to the Kiganjo Water Treatment Works.

All in all, considering the results of these tests the Chania intake offers an attractive raw
water source, which after being subjecting to conventional treatment would produce potable
water of acceptable standards.

4.3.3. lhwa Intake Raw Water

Ihwa water is moderately soft, with low turbidity values, variable alkalinity and moderate
faecal contamination.

The results of a sample taken on 12th May 1995 are typical of a rainy season whilst those of
7th February were sampled during a dry season. The results of 7th February shows that
with the low turbidity and colour values of 1.9 FTU and <5 Hazens respectively, the raw
water could possibly be acceptable for supply to consumers after disinfection only. The
results of 17th May, 1995 show a possibility of obtaining water of acceptable standards after
only filtration and disinfection. So far lhwa intake seems to offer the most attractive source
of raw water, which would be economical and easy to treat.

The only marked difference between the water quality of the wet season sample and the dry
period sample is the observed alkalinity values of 82 mg/l and 17 mg/l CaCOg respectively.
The higher alkalinity observed during the wet season could probably be attributed to the
dissolution of minerals by storm water run-off flows. The results further suggest rather
strongly that addition of soda ash or lime to boost the natural alkalinity and thereby prevent
corrosion, would be necessary only during dry spells.

4.3.4. Kiganjo Intake

Kiganjo intake raw water can generally be classified as soft water of low to moderate
alkalinity and moderate faecal contamination.

For the tests carried out on 7th February, 1995 (dry period) and 12th May, 1995 (wet
season) the raw water pH was observed to be 8.49 and 7.85 respectively. Alkalinity was

NYR4DOC July 17, 1996 10:54 AM



Page

NYERI WATER SUPPLY FEASIBILITY STUDY - KW FUNDED Chapter 4 - 6
ASSESSMENT OF SITUATION Raw Water Sources

observed to be as low as 18 mg/l as C,CO5 during the dry season. This shows that soda
ash addition would be necessary at such times to boost the natural alkalinity.

In comparison to the other sources, the Kiganjo intake raw water characteristics, despite
having a different origin from the others considered above, does not seem to have any major
deviation, except for a higher iron content (0.4 mg/l) and it's being coloured.

Going by these results, Kiganjo water after subjecting it to conventional water treatment
involving coagulation-flocculation, sedimentation, filtration, disinfection and alkalinity
correction would be expected to produce potable water of acceptable standards.

NYREDOG July 17, 1995 1054 AM



Page

NYERI WATER SUPPLY FEASIBILITY STUDY - Kiw FUNDED Chapter 5 -1

ASSESSMENT OF SITUATION Aerial Photography + Surveys + Mapping
5. AERIAL PHOTOGRAPHY, SURVEYS & MAPPING
5.1 Existing Aerial Photography

Controlled aerial photography from 1975 at 1:20,000 and from 1978 at 1:25,000 exists for all
but the present north eastern corner and southern part of the Municipality. The flight
diagrams for this photography are shown in Fig. 5.1.

Uncontrolled aerial photography from 1991 at a scale of 1:25,000 exists for almost the whole
of the Nyeri Municipal area and the Chania River catchment to the west.

A small strip within and close to the western edge of the municipality is not covered as can
be seen from the coverage diagram produced as Figure 5.2.

A set of blank and white contact prints of this photography comprising 151 frames was
acquired for project planning purposes.

52  Mapping

The Municipal area and its surroundings are covered by published mapping at scales of
1:250,000 and 1:50,000.

Approximately 120 km?2 of the 208 km2 Municipal area was mapped at a scale of 1:5,000
with a 3 m. contour VI during the period 1979-81 based on the 1975 and 1978 aerial
photographs.

The mapping was produced as pencilled machine plots only and never formalised onto
regular map sheets nor published. The twenty sheets of machine plots were retrieved from
Survey of Kenya archives and sepia copies obtained. The location, extent, and sheet
reference no's in relation to the Municipal boundary are illustrated on Figure 5.3.

In anticipation of eventual mapping of the entire Municipality at a scale of 1:5,000, a map
layout grid was superimposed on the Municipal Area and adjusted to minimise the total no of
map sheets. Each sheet would cover an area of 3.25 km by 2.50 km or 8.125 km2. This
proposed map arrangement has been superimposed on the Municipal boundary map
together with the outline of the 1:5,000 machine plot coverage as figure 5.4.

Present requirements centre on the Nyeri Urban area and its water and sewerage system
and the Kiganjo urban/peri-urban area and its water and sewerage systems.

The extent of mapping that would cover these two areas and the rural area in between is
shown on Figure 5.5 in relation to Municipal boundary and 1:5,000 machine plots.

This then involves four complete map sheets and eight part sheets.

NYEASSAP.DOC July 10, 1905 215 PW



Chapter 5 -2

Aerial Photography + Surveys + Mapping

NYERI'WATER SUPPLY FEASIBILITY STUDY - KW FUNDED

ASSESSMENT OF SITUATION

1’5 3HNOI4

000'52}:+ ITVOS "XOHddY